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Purpose:    Evaluate water ponding resistance and susceptibility of The Edge
TM

 Vent when 
installed at a 3:12 roof slope and in accordance with the Manufacturer‟s directions. 

 

 

Test Methods:   Novel methods were developed in collaboration with PRI Construction Materials 
Technologies, LLC and Air Vent, Inc. for the purposes of conducting this testing. 

 
      Water Ponding Susceptibility Test 
 

This test was conducted to understand the susceptibility of developing standing 
water on the roof system at the transition between the 3:12 roof slope and The 
Edge

TM
 Vent.  The Edge

TM
 Vent and the roof system were installed per the client‟s 

specifications and directions.  The system was evaluated for ponding water by 
subjecting the test specimen to water spray with the use of a spray tube constructed 
with 3/32” diameter holes drilled ½” o.c. along the length of the tube.  The tube was 
placed two (2) shingle courses above the transition point (test area) at The Edge

TM
 

Vent.  The specimen was examined under “low” flow and “high” flow conditions to 
simulate different amounts of rainfall.  Each test was conducted by first “wetting” the 
surface to minimize water surface tension effects and then subjecting the specimen 
to a continuous flow of water for a period of one (1) minute.  The specimen was 
allowed to rest for a period of one (1) minute before examination.  Examination 
involved both a visual inspection and aspiration of any residual water in the test area 
of the specimen.  The total aspirated water/lin.ft was measured and reported. 
 
Water Ponding Resistance Test 
 
This test was conducted to understand the water resistance performance of The 
Edge

TM
 Vent when installed at a 3:12 roof slope in accordance with the client‟s 

specifications and directions.  The system was evaluated for water resistance 
performance by subjecting the test specimen to a constant head of standing water 
for minimum of 3 days.  The total head of water at the eave was 4“.  The underside 
of the specimen was examined for water leakage at the conclusion of this period.   

 

 

Sampling:    The Edge
TM

 Vent samples were provided by Air Vent, Inc.   All other materials were 
provided by PRI Construction Materials Technologies, LLC. 

 
 

Specimen:    The specimens were constructed in accordance with the Manufacturer‟s 
specifications and instructions.  Appendix contains the Manufacturer‟s installation 
instructions and drawings.  Specimens were conditioned 3 days under ambient 
conditions prior to testing. 

       
Roof Covering: Certainteed Landmark

TM
 laminated shingles.  Installed per 

the Manufacturer‟s instructions. 
Underlayment: Grace Ice and Water Shield® self-adhered underneath 

and above The Edge
TM

 Vent starting at the eave.    
Ventilation: The Edge

TM
 Vent installed at the eave over a ¾” wide slot 

in the roof deck in accordance with the Manufacturer‟s 
instructions. 

Roof Deck: 15/32” plywood attached to simulated wood trusses 
spaced 24” o.c. with 8d, 2-1/2” ring shank nails installed 
6” o.c.  
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Results: 
 
Water Ponding Susceptibility Test  
 
The following photographs serve to document the condition of the test area of specimen after subjecting to 
“low” flow and “high” flow conditions. 
 

 

Photographs of Ponding Water after “Low” Water Flow 

 

  
  

 

Photographs of Ponding Water after “High” Water Flow 
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The following table contains the measurement of aspirated water that was recovered from test area after 
each flow condition. 
 

Water Flow Rate 

(GPM) 

Volume of Water Recovered  

from Test Area  

(mL/lin.ft) 

0.54 (Low) 9.78 

1.26 (High) 5.13 

 

 
Water Ponding Resistance Test 
 
The following photographs serve to document the condition of the specimen before, during, and after 
testing. 
 

Top of Specimen Prior to Water Ponding Resistance Testing  
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Underside of Specimen Prior to Water Ponding Resistance Testing 

 

 
 

 

Specimen During Water Ponding Resistance Testing  
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Underside of Specimen After Water Ponding Resistance Testing 
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Concluding Remarks: 
 
Water Ponding Susceptibility Test 
 
Water accumulation, though slight, was more pronounced at the test area of the shingles as compared to the 
shingles at the 3:12 roof slope above the test area.  “Low” flow conditions did result in greater accumulation of 
water than the „High” flow condition.  However, the significance and validity of this difference is in question 
without further replication of data. 
 
Water Ponding Resistance Test 
 
The specimen, as tested, resisted water infiltration to the underside of the roof deck with a 4” standing head of 
water for a minimum period of three (3) days. 
 
 

Statement of Attestation: 
 
The performance evaluation of The Edge

TM
 Vent was determined in accordance with methods described 

herein.  The laboratory test results presented in this report are representative of the material supplied.   
 
 
 

    Signed:  
 Zach Priest 

 Director 

  

  

    Date: June 20, 2011 
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